83-118 Rev. A

-ASSEMBLY AND OPERATION INSTRUCTIONS

OWNER'S MANUAL

12MX MULTIFLEX PLANTING SYSTEM

SEE YOUR COLE DEALER FOR MORE INFORMATION
LIMITED WARRANTY: . NOTICE: Cole Planter Company reserves
e AT S
e\ without Incurring obligation.

COLE PLANTER COMPANY
P. 0. Box 2 » Albany, Georgia 31702 » (229) 888-2032 * Fax (229) 888-0448 *» www.coleplanter.com




SAFETY

2

P BeEPBEDP BPbb

This safety-alert symbol Ident!fles Important
safety messages In this manual. When you see
this symbol, be alert fo the possibll ity of
personal Injury and carefuliy read and
follow the message that follows. Fallure to
follow these procedures may result In serlous
personal Injury.

1. Lower the unlt when adjusting 1t or doling
ma Intenance work.

2. Always lower the unlt from the transport
positlon before detaching 1+ from the tractor.

3. The Implement should be operated by only those
responsible and delegated to do so. Only one
person should be on the fractor during
operations: the operator. Do not allow
anyone to ride on the Implement.

4. Do not wear loose fitting clothes around the

"~ moving parts of the Implement. These may
catch In the moving parts.

5. Make sure that everyone Is clear before start—
Ing the machine.

6. Do not drive too fast on curves or hlllsides
and do not drive too close to ditches or
creeks.

7. Do not fry to operate the tractor unless you
are In the driver's seat and do not dismount
while It Is stlll In motlon.

8. Check clearance before drliving the planting
unlt under electric Ilnes, bridges or Into
bullding.

9. Comply with state and local laws when moving
machinery on the highway and use approved
Tlghts or warning devices.

10. The owner Is responsible to properly fraln
every operator: Inltlally and at least
annual ly thereafter In the safe operation
and servicing of the equipment.

11. The unit Is unstable and must be securely
supported throughout assembly.

- CONTENTS

Sectlon 1 Assembly of planter

Section 2 Assembly of 1-row Implements

Section 3 Assembly of Multiple-row
Tool Bar Implements

Section 4 Operation

Section 5 Trouble Shooting and Storage

Section 6 Parts Listing

Warranty




SECTION 1
ASSEMBLY OF PLANTER

The 12MX Multiflex planter Is one of the most
versatile planters on the market, resulting from
our many years of experlence. This one planter
simultanelously plants and places fertlllzer. We
offer a varlety of hltches, enabling the 12MX
planter fo be used with almost any tool bar,
cultivator or fractor.

A. MOUNTING THE FERTILIZER SIDE-PLACER DISC.

For safer shipment, the 12MX planter Is pack-
aged with the fertlllzer slde-placer disc removed.
When you are preparing fo use your 12MX planter
for the flrst time, the- fertillzer slde—placer
disc must be assembled on the right side of the

378" x 2% -
machine bolt

gauge wheel

Fig. 2

chassls between the sword and the rear press
vheel. (See Flgure 1) Position on the disc as
shown, wlth the spout to the Inslide and secure
+he assembly to the chassls uslng 3/8" x 1=-1/72"
machine bolt.

3/8" x 1=-1/2v
machlne bolt

slde-placer disc (cut-away
to show assembly)

B. USING THE PLANTER GABGE WMEEL (OPTIGNAL).

The planter gauge vheel allows the planter to
functlon Independently of the tractor. |t Is recom—
mended when using a tractor wlthout position
conirol. The gauge wheel flrms the seedbed and
promotes unlform seed depth. To attach the
planter gauge wheel, remove the 3/8" x 1-1/2" machlne
bolts holding the attaching bracket to the chassls

-of the planter. (See Flgure 2) Posltion the planter
gauge wheal as shown and substltute the 3/8" x 2"

machine bolts through the planter chassls, attaching
bracket, and arm of the gauge wheel. Use the 3/8" x
1-1/2" machine bolts fo secure the arm of the gauge
wheel to the attaching bracket, using the top center
hole. (Note that planter gauge wheel cannot be used
In conjuction with planter-mounted opening foot.)

o o

C. USINS THE PLANTER-MOUNTED OPENINS FOOT
(OPTIONAL).

The planter mounted openling foot tops the
seedbed, so that seeds are planted In molst soll.
I+ also levels the seedbed for more uniform seed
depth. Most applications require that the open—
Ing foot and mounting bracket be assemblled
together. Flgure 3 shows position of foot. Also,
refer to planter mounting bracket you are golng
1o use.

Depth of the opening foot may be readlly chang-
ed by removing the 3/8" x 2-1/2" machine bolts
holding the .irip foot to the shank, moving the
trip foot to another hole on the shank and re—
placing the bolts. Add a sweep of your cholce fo
the trip foot. (Note that planter opening foot
cannot be used w!th planter gauge wheel.)

172" x 1=1/2" machine bolts

3/8" x 2-1/2"
machline bolt Y _ \
=3




B. DSIS THE 120 PLANTER WITH CAY. O A
CAY. 1 TRREE-FOINT HITCHES (OPTIOHAL).

These two hitches allow the attachment of the
124X Multiflex planter fo fractors with Category 0
or. Category 1 three—polnt hiteh. AHach the hitch as
shown to'the top of the planter attaching bracket
using four 1/2" x 1-1/2" machine bolts, lock washars
and nufs. (See Flgure 5)

Before planting,make these adjusimenis. With
the planter attached fo your tractor's three—polint
hitch, adjust the top Ilnk so that the top [ink
mast Is at a right angle fo the ground when the
unlt 1s In planting positlon. This can bs check-
ed by viewlng the unlt from the slde. AdJust your
tractor, so that the top of +he attaching bracket of
the planter Is: 13" (330mm) off the ground when the
unit Is In planting position.

Elther s planter mounted gauge wheel or a
planter mounted opsning foot may be used. The
planter geuge wheal helps malntaln planter
position. The opening foot tops the seedbad
exposing molst soll. They cannot be used to—
gether. (See Flgures 2 and 3, ‘Page 3)

Cat. |, three—polnt hltch
_—Top Link Mast
/2" x 1-1/2%

'}'Huehlng bracke+t

Cat. 0, three—polint hltch.

\ Top LInk Mast

/ 172" x 1-1/2"

{0

o 2"’
L bl
4

attaching bracket

Fig. 5




SECTION 2
ASSEMBLY OF 1-ROW IMPLEMENTS

C.USING THE 12MX PLANTER WITH
INTERNATIONAL TRACTORS THAT HAVE FAST

HITCH.

C. HSIMG TRE 12MX PLANTER MITH
INTERMATIONAL TRACTORS THAT HAVE
FAST RITCH (@PTIONAL).

Ce\e’s tast hltch attachment allows mounting
the 12MX planter to Infernationa! tractors with
one-point fast hltch. The tractor must bs ad-
Justed before mounting the planter. (See Flgure 6)

111t rod

collar with
set screw

crank

11#t+ bar

hltch socket

Fig. 6

1. Ralse thes ball on your iractor as high as
possible. On the Cub, ralse ‘the ball by
the depth adJusting crank. On the 140
tractors, pin the ball to the floorboard.

2. The hitch socket and pul I-bar must be center—
ed. Tighten the diagonal IInk lock bolt.

3. Vertical 111t bars should be plnned and not
allowed fo float.

4. Loosen the set screw on the collar of the
11¥t rod. (See Flgure 7) Lif¥+ the support
sssembly up by hand, and Insert the spacer
(which comes with Powell's fast hltch
attachment) between the nut and rocker arm.
Slide the collar agalnst the front of the
rocker arm shaft and tighten the sat screw.

3« Mount the planter to the fast hltch. (See

" Flgure B) Place the fast hltch, as shown, on
top of the planter attaching bracket using the
four 172" x 1~1/2" machine bolts, lock washers
and nuts.

6. Set the hydraullc [1ft on your tractor so that
when the planter Is In planting position, the
top of the sttaching bracket of the planter Is
approximetely 13" (330mm) off +he ground. The
tops of the hoppers shoulid be |evel when +the
plantsr Is In planting position.

Elther a planter mounted gauge wheel or a2
planter mounted opening foot may be used. The
planter gauge whee! helps malntaln plantfer pos—
Itlon. The opening foot tops the seedbed expos Ing
molst soll. They cannot be used together. (See
Flgures 2 and 3, Page 3)

Fig. 7




AdJust the planter. AdJust the fractor so that
when the planter Is In planting position, the
12 % 1178 tops of the hoppars are level.

machine bolts

fast hlteh

remove
| ¢ from 12v

attaching bracket

: Fig. 8

SECTION 2.
ASSEMBLY OF 1-ROW IMPLEMENTS

D. USING THE 12MX PLANTERS WITH

3/8% x 1-3/4"  3/8% x 1~3/4n
m;gnNATIONAL TRACTORS WITHOUT FAST carriage boit  machine bolt
D. USINB THE 120X PLANTERS WITH Fig. 9
INTERNAT ICNAL TRACTORS MITHOUT FAST )
HiTCH,

Assemble the hltch fo the 12MX planter. (See
Figure 9) Note that the yoke Is o be removed
from the planter. Attach the cross brace and
hitch arms fo the front of the planter chassis
as shown, using the four 3/8% x 1-3/4" machlne
bolts. Attach the IIf+ chalns +o the sldes of
the planter as shown using 3/8" x 1=3/4%
carriage bolts.

Prepare the tractor. Remove the. drawbar and
dravbar pads from the tractor. (Refer to Flgure
10) Place the right pad fo the front of the LEFT
wheel housing, reversing It so that the hooked
part Is forward. Do Ilkewise with the lef+ pad,
placing It fo the front of the RIGHT wheel
housIng.

Mount the planter and hitch fo the tractor.

* (See Figure 11, Page 7) Place the ends of the hitch
arms-on the studs of the drawbar pads. Secure wlth
the 174" x 1-3/4" cotfer pins. For 140 tractors,
attach the ends of the 11+ chalns o the rear
I1f+ arms of the tractor as shown. For Cub
fractors, attach both chalins o the single rear

11+ arm of the tractor. Fig. 10




111+ chalns atiached
o I1ft arms of 1'ruc1u'_

174" x 1=3/4" cotter pin

Fig. 11

through stud on drawbar pad

-7 -

Elther a planter mounted gauge wheel or &
planter mounted opening foot may be used, The
gauge wheel helps malntaln planter pos!+ion.
Care must bs exsrcised not to let the welght
of the cultivator ride on the gauge wheel. The
opening foot tops the seedbed exposing molst
soll. They cannot be used fogether. (See
Flgures 2 and 3, Page 3)

3/8" x 1=1/2%
machline bolt

Attaching Brack

3/8% x 1=1/2'
machlne bolt

Fig. 12




SECTION 3 B. USING GABE WMEELS

ASSEMBLY OF TOOL BAR UNITS
Use of elther the carrlier-mounted gauge wheels

A. MOUNT PLANTERS TO TOOL: BAR or the planfer-mounted hesls Is recomsen
B. USING CARRIER GAUGE WHEELS fur- st four~rom: pleseting salis %o by 1 :l:
C. USING TRACK ERADICATORS/ syl oy e e
MIDDLE SWEEPS more unlform planting depth. The planter-mounted
gauge whesl hslps flrm the ssedbed as well as
ECT promoting unlform seed depth.

&e m:ﬂm T® TOW. IR AT The carrier-mounted gauge wheels malntaln uni-
form planting helight and at the same +ime allow
you to use the planteir—mounted opening foot,

Powel| offers ool bars for multiple row use since the gauge whesls mount fo the carrier.
bar '::""V *:.'F:";"':d"' :"z"":’r' :’ﬂ‘:""" resr of the diamond tool bar. Change the helght
:::'; . :""“ 1'h: A:f - - m:'""“ of the tool bar by loosening the bolts and silding
r between YR e Y luro_ the stem of the gauge wheel elther up or down. The
and mark row spacing along the tool bar. Place . . 2
P o & . Sook bar of ‘the : helght of the ‘ool bar should be such that
Lokl ey g i onell the attaching bracket of the planter Is approximetel

Inge Attach the planter to the tool bar as shown bl : P ¥

Ing;'lguro 14 PI:eo the cast V-blocks on the I)f' & 14 the 4 uias e Wit In fn

i ok br;dwf S s Sliiter. aa. ik, e planting position. The hopper tops of the planfers

';'" o P ’ " 'ﬂ‘ e should be level when planting (See sectlon on

the tool bar so the tool bar rests in the ! operation, Page 10)

of the block. Place the U-bolts over  the tool

bar,through the cast V-block and atiaching

bracket. Secure with lock washers and nuts.

Halt 1o tighten the nuts until all planters have V=block
been mounted. Recheck the row spacing and make

final adJustments. Then,tighten the U-bolts.

Minimum recommendsd row spacing for multiple row

planters on single tool bar Is 15 (381mm).

2~-1/2" diamond fool bar

' U-bolt

\V ,n—attaching bracket

Fig. 14




SECTION 4
OPERATION

A. LEVELING THE PLANTER
B. SELECT AND INSTALL SEED PLATE

SEED PLATE LIST

A. CORRECTLY LEVEL THE 128X PLANTER

AdJust the hitch, or fool bar so the top of
the etfaching bracket Is approximately 13®
(330mm) off the ground when the planfer Is In
planting position. The hopper tops should be lave|

when planting.
B. SELECT AND INSTALL SEFD PLATE.

‘The 124X planter has a single seed plate and
Is shatt driven. The seed plates are designed to
accurately place seeds In properly prepared soll.
The sead plates are made of sturdy cast Iron.
These seed plates come packed with each planter:
POX-367 (for medium flat corn), P30-433 (for soy-
bsans and fleld peas—iwo or three per call), P30-
434 (for mllo, sorghum, okra, fomato, asparagus,
cana, coated sugar beets, and simllar seeds), and
P30-435 (peas and beans—three to seven per hill).
Other seed plates may be ordered separately. See
the seed plate chart.

To change a seed plate, See Flgure 18

1= Remove the wing nut.

2« Remove the partltion and cap.

3. Remove the seed plate used previously,
and replace It with the plate thet
you Intend fo use. Make sure that
the four notches In the seed plate
are securely engaged with the four
ralsed pins on the drive gear under—

neath.

4. Replace the cap and turn until It Is
snug. Do not overtlghten.

5. Replece the partition, making sure
that one of the holes In the pari-
Itlon f141s over the ralsed pin In
+he top of the cap.

6. Replace the wing nut.

7« Ralse planter off ground and rotate

wheal jo make sure that seed plate

wlll rotate fresly and doss not

bind. AdJust cap If necessary.

The {1+ betwsen the plate and the hopper can be ad-

- Justed by turning the cap 1o the right or to the
left. Make sure when replacing the partition that
the stud on the cap Is |llned up with & hele In
the partitlon so that the setting will be maln-
talned. If the cells of the plate are foo small for
+he seeds there will be Irregular seed distance.

Seed plate cells too large for the seed wlill
over—fi11 and cause Increased plant population.

cap
&,
i g .

partition / /
/

seed plate
drive gear

washer

/
A

By

/

P4

3/B"-16NC x 3% Ig.

pal nut

o-ring

5Q« hd- bo'f »
Flg.
NUMBER PLATE
OF CELLS| NUMBER
18 POX-804
18 POX-805
18 POX-808
12 *POX-367
12 PDX-563
12 PDX-566
42 *P30-433
MILO / SORGHUM: Also plants okra, tomato, asparagus,
cane, coated sugar beets and similar seed
16 *P30-434
SMALL PEANUTS - 1000- 1200 AVERAGE SEEDS PER
POUNDS PLANTS ONE PER CELL,
124 - 75# PER ACRE 21 POX-454
MEDIUM PEANUTS SUCH AS N.C. RUNNER,
PICKS UP MORE THAN ONE PER CELL,

-125# ACRE 26 POX-467
EXTRA LARGE PEANUTS SUCH AS FLORA 16 POX-480
COTTON: ACID DELINTED
PLANTS THREE OR FOUR SEED PER HILL 12 POX-500
DRILLS SEED . 40 PDX-576

*STANDARD SEED PLATES COMES WITH EACH UNIT




SECTION 4
OPERATION

C. OBTAINING THE CORRECT SEED SPACING
D. SET THE SEED DEPTH
E. SET THE FERTILIZER RATE

C. CBTAINING THE CORRECT SPACINS.

Select and Install the correct distance gear
for the seed spacing that you desire. Refer to the
sead spacing chart. To change the distance gear,
loosen the wing nut under the seed hopper, pull
the drive shatt down and change the gear. Then,
push the drlve shatt back up untll the gears
engage properly and tighten +he wing nut. (See
Flgure 19) Ralse planter off the ground and
rotate wheel to Insure the gears do not bind.

attaching
bracket

13" (330mm)
over seedbed

Fig. 19
SEED SPACING
DistanceGear | B8-Tooth | 10-Tooth | 12-Tooth | 14-Tooth
Numbar of Cells SEED SPACING
in Plats INCH__ (CM)
1 180 (457.2) |144 (365.8) | 120 (304.8) | 100 (254)
2 80 (228.6) | 72 (182.9) | B0 (152.4) 50 (127)
4 45 (114.3)] 36 (914)]| 30 (76.2)| 26 (66)
b 30 (76.2) | 24 (61) | 20 (50.8) | 17 (43.2)
B 22 (55.9) | 18_(45.7) | 15 (38.1) | 13 (33)
10 18 (45.7) | 14 (35.6) | 12 (30,5) | 10 (25.4)
12 15 (38,1) | 12 (30.5) | 10 (25.4) | B (20.3)
16 11 (2790 | 8 (229 | 7 (17.8) | 6 (15.2)
18 10 (25.4) | & (20.3) | 65 (16.5) | 5 12.7)
2 7 (17.8) | 55 (14) | 4.5 (11.4) | 3.5 (8.9)
30 6 (152) | 45 (11.4) | 4 (102) | 3 (2.6
32 6(15.2) | 45 (11.4) | 4 (102) | 3 (7.5)
36 5(127) | 4 (10.2) | 3.5 (8.8) | 2.5 (6.4)
40 45(11.4) | 35 (89) [ 3 (7.5) | 2.5 (6.4)
46 4(102) | 3 (7.6) | 25 (64) | 2 (5.1)
80 3 (76) | 25 (64) | 2 (5) | 1.5(3.8)

D. SET THE SEED DEPTH.

Declde on the correct depth for type of seed
you are planting. Seed depth may be set by two
methods. (See Figure 20) Use the sllding shoe
depth gauge for planting flat or on beds.
Change seed depth by removing the halr pin and
sllding the holding pin out. Move the depth gauge
to the correct position, and replace +he holding
pin and hair pIn. Seed planting depth, when
using the sllding shoe depth gauge, Is set In
1/2" (13mm) Increments. Rotate the hand crank
completely out to Insure maximum float of the
seed opener.

When planting In furrows, remove the sliding
shoe depth gauge completely and use the hand
crank fo set seed depth.

hopper tops

hand crank (rotate completely
out when using slidIng~shoe
depth gauge)

attaching bracket

=

1
s|Iding-shoe
depth gauge

h-a-lt'"pln
Fig. 20

E. SET THE FERTILIZER RATE.

To regulate the amount of fer+!llzer, loosen
the wing nut at the rear of the fer+tillzer hopper.
(See Flgure 21) Moving the lever to the left will
decrease the fert!llzer application. Minimum ap-
pllication Is 34 |bs. per acre (38kg/ha). (Rates
are based on fertlillzer with a density of 72 |bs.
per cublc foot (BOkg/m”) and calculated on 36"
(91cm) row spacings.) Moving the lever to the
right will Increase fertilizer application up to
650 Ibs. per acre (730kg/ha). After setting
fertllizer output, retighten wing nut.

wing nut

Increase application
(650 I|bs. per acre
maximum) (750kg/ha)

decrease appllication
(34 |bs. per acre
minimum) (38kg/ha)

Fig. 21

-1




SECTION 5
TROUBLE SHOOTING / STORAGE

TROUBLE SHOOTING

Check that planter Is mounted
correctly to hltch or tool bar
and that planter Is adjusted

so that the top of the attaching
bracket Is approximately 13"
(330mm) above seedbed. Hopper
tops should be level when planting.
Check to make sure that distance
gear meshes properly. Have you
used the correct distance gear?
Check seed plate fo be sure that
It Is not foo t+ight or foo loose.
If plate Is too +ight, turn cap
to the left one or more notches
on the partitlon. I too loose,
check for trash caught under

the plate, and then turn the

cap fo the right one or more
notches.

Check to be sure the seads

belng planted and seed plate
used are properly matched.

Check that all mountings are
securely bolted.

Check that planter Is mounted
correctly 1o hltch or tool 'bar,
that planter Is adjusted so

that the fop of the attaching
bracket Is approximately 13"
(330mm) above seed bed. Hopper
tops should be level when mountlIng.
Check to see that wing nut at
the rear of the fertl|lzer
hopper Is set on the correct
setting.

Check drive wheel Yo be sure that
1t turns freely.

Check for large lumps of fer—
+illizer clogging spout or fer-
11 1zer cutoff band. Fertlllzer
may have plcked up foo much
molsture.

PROBLEN SOLUTION
Improper sesd 1.
distribution
2,
3
‘.
5.
Improper 1
tertl!izer .
distributlor
2,
3
4,
5.

Check that all mountings are
sscurely bolted.

DAILY

1. Remove seed and fer+tl|lzer from hoppars.

2. Check unit/unlts for broken or badly worn parts
Replace as required.

3. Store out of the weather.

4, Store planter so that I+ Is stable and will

not furn over and cause personal Injury.

END OF SEASON OR PROLONGED STORAGE

1. Remove all seed from hopper.

2, Remove all fertlllzer from hopper and wash
entire unlt thoroughly with water. Allow to
dry.

3. Lubricate unlt. Coat all metal parts with a
Iight oll or commerclal corrosion preventive.

4, Check unlt for broken or badly worn parts.*
Order necessary parts from your dealer.

5. Store planter so that It Is stable and

w!ll not furn over and cause personal [n]Jury.

BT




11 and 12MX Planter Assembly

012-0102, 012-0103 and B47-216

.-“1‘




11 and 12MX Planter Assembly
012-0102, 012-0103 and B47-216

D1AGRAM NUMBER
NUMBER PART NUMBER DESCRIPT ION PER ASSEMBLY
1 P20-909 Lld, Fertilizer Hopper (Plastic) 1
2 P30-593 Can, Fertlllzer Rlveted 1
3 001~2549-5 Bolt, Crg., 1/4~20NC x 5/8 Lg. Shor+ Shouldsr 7
4 001-2558 Bolt, Crg., 1/4=20NC x 2-1/2 1
5 P20~235 Spacer, Hopper . 1
6 POS~35 Spout, Fertl!llzer 1
7 POA-50 Scrape, Outslde Fertillzer Casting 1
B8 001-2986 Screw, Machlne Flat Head 1/4~20NC x 3/4 1
9 PO0O~52 Shleld, Scrape 1
10 POA-51 Scrape, Inside Fert!|lzer 1
11 P0OO-57 Ring, Fert!llizer 1
12 001-2991 Screw, Machlne Flat Head 1/4-20NC x 1-1/2 1
13 30537 Assembly, Cut-off Band 1
/3A BNS-34 Assembly, Ferti!lzer Hopper, Comp leta 1
14 PO0-246 Plate, Fertllizer 1
15 B21-025 L1d, Seed Hopper 1
16 001-2985 Screw, Machine Flat Head 1/4-20NC x 5/8 1
17 001-2980 Screw, Machine Flat Head 1/4-20NC x 3/4 1
18 B30-592 Can, Seed Hopper 1

B30-602 Seed Hopper Assembly, Complete 1
19 P46—-689 Spout, Seed 1
20 P20-92/ Partitlon, Seed 1
21 P20-926 Cap, Seed Plate 1
22 P30—433 Plate, Seed 42 Cell 1
P30-434 Plate, Seed 16 Cell 1
P30-435 Plate, Seed 8 Cell 1
- POX-367 Plate, Seed 12 Cell 1
23 P00-187 Gear, Under Seed Plate 1
24 001-0140 Nut, 3/8° Pal. 1
25 P30-342 Steel, Bottom 'S
26 POO-8189 Bottom, Hopper 1
P0OB-189 Hopper Bottom Assembly 1
27 001-2073-5 Screw, Cap HH 3/8-16NC x 3 Sq. Hd. 1
28 001-2037 Screw, Cap HH 5/16-1BNC x 1-1/2 1
29 001-2576 Bolt, Crg., 5/16=18NC x 1-1/2 1
30 P21-104 Spout, Seed, Rubber W/Wire 1

=3~




11 and 12MX Planter Assembly

012-0102, 012-0103 and B47-216

DIAGRAM NUMBER
NUMBER PART NUMBER DESCRIPTION PER ASSEMBLY
31 POG-8 Gear, B8 Tooth 1

POG~10 Gear, 10 Tooth 1

POG-12 Gear, 12 Tooth 1

POG—-14 Gear, 14 Tooth 1
32 P0O0~-206 BearlIng, Upper 1
33 PCB-45 Assembly, Drive Shaft W/Gear 1
34 POC-43 Stop, Axle 1
35 001-2553 Bolt, Crg., 1/4-20NC x 1-1/4 1
36 P21-132A Rod, Depth AdJusting 1
37 P21-108 Spring 1
38 P21-114 Bracket, AdJusting 1
39 001-2598 Bolt, Crg., 3/8-16NC x 1-1/4 5
40 001-2575 Bolt, Crg., 5/16-18NC x 1-1/4 2
41 P20-512 Saddle 1
42 POB~-255 Gear, Upper Orive 1
43 001-2574-5 Bolt, Crg., 5/16-18NC x 1 Short Shoulder 2
44 001-2002 Screw, Cap HH 1/4-20NC x 1/2 1
45 POS-257 Brace . 2
46 001-0055 Locknut, . 3/8-16NC Hex 2
47 POC-179 Brace, Hopper 2
48 001-2163 "Screw, Cap HH 5/8~11INC x 7 1
49 PCL-178 Brace, Left 1

PCR-178 Brace, Rlght 1
50 001~2033 Screw, Cap HH 5/16-18NC x 3/4 2
51 P20-324 Leg 2
52 001-2035 Screw, Cap HH 5/16-18NC x 1 1
53 P20-713A Shaft, Drive 5/8 1
54 PO0O-1868-G Wheel, Half, Gear Slde 1
55 P20-712 Gear, Lower Drlve 1
56 001-3433 Pin, Roll 1/4 x 1-1/2 3
57 P20-322 Axle, Drlve Gear 1
58 P20-630 Arm, Scraper 2
59 P20-720 Scrape, Wheel 1
60 P20-320 Support, Maln 1
61 POA-253 Gear, Drive 1
62 POA-214 BearlIng, Lower 1
63 P21-112 Beam, Planter 2

- Y




11 and 12MX Planter Assembly

012-0102, 012-0103 and B47-216

D |AGRAM . NUMBER
NUMBER PART NUMBER DESCRIPT ION PER ASSEMBLY

64 P21-113 Beam, Back-up 2
65 FO0-1868-P Whee!, Half, Plaln Side 1
66 P21-174 Spout, Side Placer 1
67 001-2651 Bolt, Crg., 1/2-13NC x 3-1/4 E-
68 P21-175 Bracket, Attaching, Slde Placer 1
69 P20~705 Bushling, Side Placer i
70 P20-697 Placer, Slde, Fert!llzer 1
7 P21=134 Pin 1
7 P20-277 Halr PIn #16 (178 ) Wire 1
5] P21~109 skid Plate 1
74 P21-131 Foot, Opener 1
75 POS-99 Axle, Wheel 3/4 I
76 P21-115 Support, Arm 1
m 001~2043 Screw, Cap HH 5/16-18BNC x 3 2
78 P21-120 ‘Rod, AdJusting 172 1
7 001-2067 Screw, Cap HH 3/8~16NC x 1-1/2 4
80 P21-121 Bracket, Attaching 1
81 001-2600 Bolt, Crg., 3/B-16NC x 1-3/4 2
82 001-1067 Washer, Flat Speclal 1
a3 001~-2597 Bolt, Crge, 3/8-16NC x 1 2
B4 001-1046 Washer, 1-7/8 OD x 15/16 ID x 1/16 1
85 001~2065 Screw, Cap HH 3/8~16NC, x 1 4
86 P21-133 Bushlng, 45/64 0D x 13/32 ID x 17/32 2
97 001-1005 Washer, Flat 1/2 2
98 P30-450 . Ring, ™O", 9/16 OD x 3/8 ID x 3/32 1
99 001-1001 Washer, Flat 174 11
100 001-0005 Nut, 174-20NC Hex 14
101 001-1002 Washer, Flat 5/16 1

-\15-




11 and 12MX Planter Assembly
012-0102, 012-0103 and B47-216

D IAGRAM NUMBER
NUMBER PART NUMBER DESCRIPTION PER ASSEMBLY
102 001-0100 Nut, Wing 1/4~20NC 1
103 001-1005 Nut, 1/4 —20NC Hex 1
104 001-0009 Nut, 1/2-13NC Hex 2
105 001-0057 Locknut, 5/8-11NC 1
106 011-1003 Washer, Flat 3/8 2
107 P00-220 Goar, Drive Shaft 1
108 001-0006 Nut, 5/16-1BNC Hex 10
109 001-0007 Nut, 3/8-16NC Hex 16
110 001-1251 Washer, Lock 5/16 2
111 001-1252 Washer, Lock 3/8 4
112 001-0103 Nut, Wing 3/8-16NC 2
13 001-0004 Nut, Hex 10-24NC 2
114 001-0061 Locknut, 5/16-18BNC 2
115 001-0101 Nut, Wing 5716 1
116 001-2066 Screw, Cap HH 3/8—-16NC x 1-1/4 1
117 ‘P20-644 Shatt, Hopper Drive i
118 001-3096 Screw, Mach. Rd. Hd. #10-24NC x 1/2 2
119 001-2552-5 Bolt, Crg., 1/4-20NC x 1 Short Shouldsr 1
120 001-3486 Rivet, 174 x 1/2 3
121 001~1309 Washer, Speclal Fender 1-1/2 0D x 13/32 ID x 24 GA. 1

_\b.—




FRICTION TRIP OPENING FOOT, 12MX
B46-574

FAST HITCH, 12MX
B46-672A

A
2/
e T
. 4
e
REF|  PART . /
NO.|  No. DESCRIPT ION REQ 6
1 | 0012071 |Screw, Cap HHi ZP 3/8-16NC x 2-1/2 2
2 | P45-943 |Steel, Friction . 2
5 | 001-2039 |Screw, Cap HH ZP 5/16-18NC x 2 1
4 | Pas-718 |Trip Foot Steel _ 2 REF[  PART NO
~ '\P21-148 |Weldment, Opening Foot I NO.|  NO. DESCRIPT ION RE
. S Spacer, 3/8 BIP x 3/4 1 1 | P45-819 |Spacer, Lift, 3/16 x 2 -x 4 1
r~| 001=1251 |Lockwasher, 5/16 ! 2 | 001-3378 |Pin, cotter, 1/4 x 1-3/4 1
8 ::-0006 ::- zz 3/16-18NC 1 3 | P46-711 |Weldment, Fast Hitch, 12 MX 1
9 mm » | e :::—nuc 4 4 | 001-2121 |Screw, Cap HH, ZP, 1/2-13NC x 1-1/2 | 4
10 Lockwasher, z 5 | 001-1254 |Lockwasher, 1/2 4
6 | 001-0009 |Nut, Hex, ZP 1/2-13NC 4
CAT. |, 3-POINT HITCH, 12MX '
B46~664A
PART .
No.| wo. DESCRIPT ION REQ
1 | PA6-693A |HItch, 3 Polnt, CAT. | 1
2 | 001-2121-5|Screw, Cap HH ZP 1/2=13NC x 1-1/2 4
Br. 5
3 |001-1254 |Lockwasher 1/2 4
4 [001-0009 [Nut, Hex 4/2-13NC 4

=\ 1=




GAUBE WHEEL, 124X

B46-676

REF[  PART NO.J- -

NO. NO. DESCRIPT ION REQ

A Screw, Cap HH ZP 3/8-16NC x 1-172 | 2 |
(Supplled with Planter)

1 |001-2069 | Screw, Cap HH ZP 3/8~16NC x 2 2

2 |P46-681 Arm, Support 2

3 |001-2063 | Screw, Cap HH ZP 3/8-16NC x 3/4 -4

4 |P45-352 Rim, Halt 2

5 |P45-353 Tire, 4.00 x 12 1

& |PB8-506C~ |Ball Bearlng i

7 |001-2179 Screw, Cap HH ZP 3/4~10NC x 3 1

8 |001-1252 Lockwasher, 3/8 8 6

9 |001-0007 |Nut, Hex ZP 3/8 6

10 |001-1256 Lockwasher, 3/4 1

11 | 001~0012 Nut, Hex 3/4-10NC 1

12 1010-0180 |wWhee! Assembly, 12 Zero Pressure 1
Washer, Flat ZP 374 1

—\8—




HITCH, 2~1/2 CORNER MOUNTED BAR, 12MX

B46-670

4y REF| PART NO.
\\ l{é). NO. DESCRIPTION REQ!
\ —] | | P20-224 | U~Bolt, Angle Bend 1/2 2
\ N ' 2 | PTB=C-1 | V-Block 2
\ ,\ | 3 | 001-1254 | Lockwasher, 1/2 4
\:\ ol : 4 | 001-0009 | Nut, Hex, ZP 1/2-13NC 4
\l :
: NO.
DESCRIPTION REQ
Plate, Mounting 2
Arm, Attachment, Left 1
Screw, Cap HH ZP 3/8-16NC x 12
1-1/72 Lg.
Arm, Attachment, Right !
Locknut, Hex ZP 3/8~16NG i
Washer, 3/8B Flat ' 4




FRICTION TRIP ERADICATOR
B46-658

-0~

[REF| - PART -

«| NO. DESCRIPT ION REQ
|1 |Pa5-557 |Stem, 374 x 2 x 24 !
12 |P45-343 |Friction Steel 2
'3 |001-2071 |Screw, Cap HH ZP 3/8-16NC x 2-1/2 2
4 |001-2039 |Screw, Cap HH ZP 5/16-1BNC' x 2 1
5 {P45-718 |Trlp Foot Steel 2
6 |P45-596 | Spacer, 3/8 BIP x 374 1

7 |001-1251 | Lockwashsr, 5/16 1 1
8 |001-0006 |Nut, Hex ZP 5/16~18NC 1
9 |001-1252 |Lockwasher, 3/8 2
10 | 001~0007 | Nut, Hex ZP 3/B-16NC 2




N

N

NO. DESCRIPTION

o

P47-255 Shank, 3/4 x 2 x 24

001-1256 Lockwasher, 3/4

001-0012 Nut, Hex 3/4 -10NC

D01-1252 Lockwasher, 3/8

001-0007 Nut, Hex 3/8-16NC

P45-840 Spacer, 3/4 Plps x 2

P45-352 Rim, Half

P45-353 Thre, 4.00 x 12

P88-506C~P | Bal | Bearlng

001-2184 Scruw, Cap HH ZP 3/4 -10NC x 4-1/2

:-o-'anm\loUN-';a

‘——-nn-.ﬁ.—-.—zs

001-2063 Screw,” Cap HH ZP 3/8 -16NC x 3/4

42 \—-




12MX FERTILIZER HOPPER EXTENS ION

DESCRIPT ION

Extension, Hoppsr/12 MX
Screw, Cap HH 1/4-20NC x 1/2
L1d, Hopper Plastic

Washer, Flat ZP 174 USs
Nut, Hex ZP 1/4-20NC

oy

B51=075
PART
NO.
P31-076
001-2002
P30-506
001-1001
001-0005
1
. 5
] & //
- ——tm— | ®:
] P ,/ | Yy |
1 ” J 1 ".
L \\ | B 2
1 e L lf‘.:
\

S s P
B Sl o

80" TOOL BAR AND A-FRAME 2-1/2 CORNER MOUNT CAT. |
144® TOOL BAR AND A-FRAME 2-1/2 CORNER MOUNT CAT. |
B46-679/B46-680

DESCRIPTION

NO.
REQ

1 | B46-679

1 | B46-680

Weldment, BC Tool Bar & A~Frama,
2-1/2 Corner Mount, CAT. |
Weldmant, 144 Tool Bar & A-Frams,
2=-1/2 Corner Mount, CAT. |

- 22=




